®
ETERNIS CHEMICALS PRIVATE LIMITED s‘é‘

eterni

Ref.: EFCL/EC/EHS/HP03/2024-25/14 Date: 20t June - 2024

To,

The Deputy Director General of Forest (Central)/ Chief Conservator of forest,
Regional Office (WCZ), Ministry of Environment, Forest & Climate Change,
Ground floor, East Wing, New Secretariat Building,

Civil Lines, Nagpur - 440001,

Maharashtra.

Subject: Submission of half yearly Compliance report for Environmental Clearance for Proposed
Synthetic organic chemicals unit at Plot No. 2 & 2/1. Village Patas, Additional Kurkumbh MIDC,
Tal-Daund. Dist-Pune by M/S. ETERNIS CHEMICALS PRIVAYE LIMITED

Ref: Environment Clearance Letter No - File No. File No.: SIA/MH/IND2/50295/2019 dated:
[...]
Establishment of primary and secondary control centers.

Periodic checking & maintenance of all equipment.

OFFSITE EMERGENCY PLAN

Close co-ordination with the local authorities and organizations.
Booklets circulation in the local languages.

Yearly awareness program.

Display of details about the pollutants and possible hazards.
Alert Warning systems.

Wind direction indicators at strategic locations.

EC Compliance Page 9



EMP Allocation

PROJECT: ETERNIS Chemicals Private Limited.

Annexure - 11

ALLOCATION MADE FOR ENVIRONMENTAL MANAGEMENT PLANS

A) Construction Phase (With Break-up)

Budgetary | Budgetary
S Estimated [ Allocation | Allocation
r.
Component Particulars Cost Capital Recurring
No. .
(Lakhs) |Investment|Expenditure
(Lakhs) (Lakhs)
Installation of stacks and APCD.
1 Air 8 Nos. of Scrubbers (Capacity: 250| 367.5 375 13
CFM)
ZLD based ETP with stripper, MEE,
ATFD followed by ETP with primary,
2 Water secondary and tertiary treatment with| 242.5 250 23.00
R.O plant and construction of 25 CMD
STP
Development of acoustic enclosures
3 Noise and installation of shock absorbers & 6.83 7 0.75
vibration absorbing pads
4 Occupational | pyrchase of PPE's and health check ups 73.13 75 25
Health
5 Green Belt bDeI:/elopment and Maintenance of green 22.50 2377 20
elt.
Purchase of solid waste storage bags,
6 Solid Waste | containers and disposal of hazardous| 24.43 25 9.50
waste
Ener Roof top solar systems will be installed
7 Conse r\i}‘:ion on 1800 sq. m. roof top area and solar 96 96 19.8
street lights will be installed.
Provision of RWH system along with
8 Rain water UG 300 KL tank (Ram water collecqon 58.8 60 20.0
harvesting pit 50 KL and Rain water harvesting
tank 250 KL )
) Environmental monitoring of ambient
Environment . o
. air, workplace, stack monitoring, effluent
9 Monitoring & |. . 1.94 2 6.5
inlet and outlet, noise, water and carbon
Management . oo
footprint monitoring
Total (Rs.) 893.63 913.77 137.55

Page 1 of 2



EMP Allocation

PROJECT: ETERNIS Chemicals Private Limited.

B) Operation Phase (With Break-Up)

Operational
Sr. Parameters Capital Cost /Recurring Cost
No. (Rs. In Lakhs) (Rs. In
Lakhs/Annum)
1| Air Pollution Control 375 13
2 | Water Pollution Control 250 23.0
3 | Noise Pollution Control 7 0.75
4 | Occupational Health 75 25
5 | Green Belt 23.77 20.0
6 | Solid Waste Management 25 9.50
7 | Energy Conservation 96 19.8
8 | Rain Water Harvesting 60 20.0
Environmental Monitoring and
9 | Management 2 6.5
(Water and Carbon Foot Print Monitoring)
Total EMP Cost 913.77 137.55

Page 2 of 2



MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 - Kalpataru Point, 2nd and
Fax: 24023516 ——F 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in ii_ii Cinema, Near Sion Circle,
Email: cac-cell@mpcb.gov.in NP7 Sion (E), Mumbai-400022
RED/L.S.I (R22) Date: 10/11/2022

No:- Formatl.0/CAC/UAN
No0.0000134996/CE/2211000771

To, o) .£(®
M/s. Eternis Fine Chemicals Limited ‘*’g"
Plot No.2 & 2/1,,Additional MIDC Kurkumbh (Patas), %
Village: Patas, ri =
Tal- Daund, Dist- Pune Your Service is Our Duty

Sub: Grant of Consent to Establish under Red/LSI
Ref: Minutes of Consent Appraisal Committee Meeting held on 28/7/2022

Your application No.MPCB-CONSENT-0000134996 Dated 24.03.2022

For: grant of Consent to Establish under Section 25 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to establish is granted for a period up to commissioning of the
unit or up to 5 year whichever is earlier.

2. The capital investment of the project is Rs.328 Crs. (As per undertaking
submitted by pp Existing Cl is-Rs. Crs + Expansion/Increase in C.l. - Rs. Crs)

3. Consent is valid for the manufacture of:

Sr Maximum

No Product Quantity UomMm
Products
Alkyl Phenols like : @) Ortho Tertiary Butyl Phenol b) Para
1 Tertiary Butyl Phenol c) Di Tertiary Butyl Phenol d) 6, Tertiary 24000 | MT/A
Butyl Ortho Cresol e) 4,6 Di tertiary butyl Ortho Cresol f) Other
Similar Alkyl Phenols
Para/Ortho Tertiary Butyl Cyclohexanol & Para / Ortho Tertiary
7 Butyl Cyclohexyl Acetate & Para/Ortho Tertiary Butyl 18000 |MT/A
Cyclohexyl Acetate Super & Phenyl Ethyl Alcohol (PEA) Phenyl
Ethyl Acetate ( PEA Acetate)
3 |[Styrallyl Acetate 1200 MT/A
4 Sal!cyllc Acid and |t§ Esters like Benzyl Salicylate, Hexyl 18000 |MT/A
Salicylate, Amyl Salicylate
5 Esters of Di Cyclo Pentz? Diene like Verdyl Acetate, Verdyl 5400 MT/A
propionate and Verdyl isobutyrate
6 |Recovered Methanol 4800 MT/A

Eternis Fine Chemicals Limited/CE/UAN No.MPCB-CONSENT-0000134996 (15-11-2022 05:34:53 pm)

/QMS.PO6_F01/00 Page 1 of 13




Eternis Fine Chemicals Limited/CE/UAN No.MPCB-CONSENT-0000134996 (15-11-2022 05:34:53 pm)

/QMS.PO6_F01/00 Page 2 of 13



4.

Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr
No

1,

Description

Trade effluent

Permitted (in

CMD)

297

Standards to

As per Schedule-|

Disposal Path

Recycle 100% to
achieve ZLD

2.

Domestic effluent

25

As per Schedule-I

On land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr

No.

Stack
No.

Description of stack /
source

Number
of Stack

Standards to be
achieved

1 S-1 BOILER 1 As per Schedule -II
2 S-2 BOILER 1 As per Schedule -II
3 S-3 DG SET (1000 KVA) 1 As per Schedule -II
4 S-4 Process Vent (Scrubber No. 1) 1 As per Schedule -II
5 S-5 Process Vent (Scrubber No. 2) 1 As per Schedule -II
6 S-6 Process Vent (Scrubber No. 3) 1 As per Schedule -l
7 S-7 Process Vent (Scrubber No. 4) 1 As per Schedule -
8 S-8 Process Vent (Scrubber No. 5) 1 As per Schedule -l
9 S-9 Process Vent (Scrubber No. 6) 1 As per Schedule -II
10 S-10 [Process Vent (Scrubber No. 7) 1 As per Schedule -II
11 S-11  [Process Vent (Scrubber No. 8) 1 As per Schedule -II
6. Non-Hazardous Wastes:
ﬁ; Type of Waste Quantity UoM Treatment Disposal
1 |Canteen Waste 0.1 MT/Day|Composting|Used as mannure
Office trash ( Papers
7 and other sweep 01 MT/Day |Sale Sale to authorized
material - mask, party
napkins etc)
. . Sale to Brick
3 |Boiler (Briquette Ash) 20 MT/Day|Sale Manufacturer
4 |Wooden Pallets 0.5 |MT/Day|Sale Sale to authorized
party
5 | Plastic/HDPE scrap 0.25 |MT/Day|Sale Sale to authorized
party
6 |Scrap MS/SS/Al/Cuetc | 15  |MT/Day|Sale sg'r‘t*ym authorized
7 Empty Paper and PP 0.35 |MT/Day|Sale Sale to authorized
Bags party
8 |Empty Carboys 20 MT/Day|Sale Sale to authorized
party
9 |Empty Barrels 30 MT/Day|Sale Sale to authorized
party
ternis Fine Chemicals Limite 0. pm

/QMS.PO6_F01/00

Page 3 of 13




7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

z; Category No./ Type Quantity UoM Treatment Disposal
1 |3>.3 Chemical sludge from 1.55 |MT/Day| Landfill |CHWTSDF
waste water treatment
o [36-1 Any process or distillation| - ; 566 |\T/pay | incineration| CHWTSDF
residue
. Sale to
3 |5.1 Used or spent oil 0.5 MT/Day| Recycle authorised party
4 128.3 Spent carbon 0.0032 [MT/Day|Incineration|CHWTSDF
Sale to
*
5 120.2 Spent solvents 24.65 |MT/Day| Recycle authorised party
g |3°:25pention exchangeresin| 4165 \T/Day|Incineration| CHWTSDF
containing toxic metals
7 |2L.1Process wastes, residues | 1 55 | yr/pay|incineration| CHWTSDF
and sludges
33.1 Empty barrels /containers Sale to
8 |/liners contaminated with 0.144 |MT/Day| Recycle* .
: authorised party
hazardous chemicals /wastes
g |37.3 Concentration or 31.8 |MT/Day| Landfill |CHWTSDF
evaporation residues
10 g:'s‘;itﬁeAdcet'c Acids, Low Purity | 4400 | MT/M | Landfil |CHWTSDF

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SIA/MH/IND2/50295/2019 dated 27/10/2020

11. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

12. The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/Activity.

13. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 28/7/2022

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

;gféEggg Signed by: Dr. Y.B.Sontakke
c454c6od| Joint Director(WPC) & InCharge Of CAC-Cell
3d0dd3flb| Forand on behalf of,

3%%2;5’2 7| Maharashtra Pollution Control Board
ebcd 4l %g cac-cell@mpeb.gov.in

91b362ce| 2022-11-15717:35:08 IST

Eternis Fine Chemicals Limited/CE/UAN No.MPCB-CONSENT-0000134996 (15-11-2022 05:34:53 pm)

/QMS.PO6_F01/00 Page 4 of 13




Eternis Fine Chemicals Limited/CE/UAN No.MPCB-CONSENT-0000134996 (15-11-2022 05:34:53 pm)

/QMS.PO6_F01/00 Page 5 of 13



Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 656000.00 |TXN2203003838 29/03/2022|Online Payment
Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune Il
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

ternis Fine Chemicals Limite 0. - - -11- 134:53 pm
/QMS.PO6_F01/00

Page 6 of 13




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have proposed to segregate trade effluent into weak
stream & strong stream and provide Effluent Treatment Plant (ETP) comprising
of:

i) Strong COD/TDS stream of 200 CMD - Treatment system comprising of
Primary (Primary after stmt) followed by Multi effect evaporator (3 stage). The
MEE condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 97 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, Multi Efflective Evaporator ( stage)) with design capacity of
350 CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

2. Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 25 CMD for the treatment of 25 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50 mg/I
2 BOD 3 days 27°C Not to exceed 30 mg/I
3 COD Not to exceed 100 mg/I

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way outside
factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

ternis Fine Chemicals Limite 0. - - -11- 134:53 pm

/QMS.PO6_F01/00 Page 7 of 13




5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)
1 Indus.trlal Cooling, spraying in mine pits 891.00
or boiler feed
2. Domestic purpose 25.00
3 Processing whereby water gets polluted 120.00
' & pollutants are easily biodegradable '
Processing whereby water gets polluted
4. & pollutants are not easily 0.00
biodegradable and are toxic
5. Gardening 0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

ternis Fine Chemicals Limite 0.

/QMS.PO6_F01/00

pm

Page 8 of 13




SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have proposed to provide the Air pollution control (APC) system and
also to erect following stack (s) to observe the following fuel pattern:
APC System Stack Type of Sulphur

Fuel Content(in %) Pollutant Standard

Source provided/prop Height(in

osed mtr)
150
: : COAL TPM | aNm?
m
s-1 | Boiler |FaPricBagFilter) 5. h0 1 5500 0.5 9
Multi Cyclone 25
Kg/Hr 502
Kg/Day
. . BRIQUETE
s-2 | Boiler F?wa;E ?:a‘-glg'r']teer 37.00 | 3333 : ™ | 1/?\|°m3
y Kg/Hr 9
150
i TPM
53 | DG Set Acoustic 6.50 HSD 650 1 Mg/Nm3
Enclosure Ltr/Hr
S02 -
Scrubber R 35
S-4 No. 1 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber e 35
S-5 No. 2 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber e 35
S-6 No. 3 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber o 35
S-7 No. 4 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber e 35
S-8 No. 5 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber o 35
S-9 No. 6 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber e 35
S-10 No. 7 Scrubber 9.00 - - Acid Mist Mg/Nm’
Scrubber e 35
S-11 No. 8 Scrubber 9.00 - - Acid Mist Mg/Nm’

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control equipment
with necessary specifications and operation thereof or alteration or replacement/alteration well
before its life come to an end or erection of new pollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

ternis Fine Chemicals Limite 0. - - -11- 134:53 pm

/QMS.PO6_F01/00 Page 9 of 13




SCHEDULE-IN
Details of Bank Guarantees:

Sr Consent

* (C2E/ AmtofBG Submission Compliance Validity
e C20 Imposed Period RurposeiofBG Period Date

/C2R)
Towards
1| CtoE | 25Lakh 15 Days compliance of 31/7/2027 | 31/8/2028
Consent
Conditions

BG Forfeiture History

Amount of Submission Purpose Amount of Reason of
BG P BG BG

imposed U AL Forfeiture Forfeiture

NA
BG Return details

Consent

Srno.  ~>F/C20/C2R)

Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

SCHEDULE-IV
General Conditions:

1. The Energy source for lighting purpose shall preferably be LED based

2. The PP shall harvest rainwater from roof tops of the buildings and storm water drains to

recharge the ground water and utilize the same for different industrial applications within
the plant

3. Conditions for D.G. Set

a) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by